

# **Colon Cancer**



大腸直腸癌醫療團隊 2007年9月初版 2007年12月14日修訂 2008年4月11日修訂 2009年7月22日第二版 2010年8月19日修訂 2011年5月27日第三版 2012年5月18日修訂 2013年5月17日第四版 2014年6月13日第五版 2015年7月24日第六版 2016年2月26日修訂 2016年7月15日第七版 2017年8月4日第八版 2018年7月27日第九版 2019年8月16日第十版 2020年8月21日第十一版 2021年8月20日第十二版 2022年8月26日第十三版



## **Before Guidelines**



- This panel is for medical fitted patients, adjustment might be considered for medical unfitted patients(elder..) or for individual considerations under clinical practices.
- Although the guidelines are believed to represent the optimal treatment strategy, the panel believes that, when appropriate, patients should preferentially be included in a clinical trial over standard or accepted therapy
- Adenocarcinomas of the small bowel or appendix may be treated with systemic chemotherapy according to these guideline.



# Contents



- Stage
- Flowchart and Information
- Principle of Surgery
- Principles of Radiation Therapy
- Other Modalities
- Principles of Oligometastasectomy
- Pathology Review
- Chemotherapy



## AJCC 8th **Colon and Rectum**



#### Table 1. Definitions for T, N, M

т	Primary Tumor	M	Dist	tant Metast	asis	
TX	Primary tumor cannot be assessed	M0 No distant metastasis		astasis by in	maging	
TO	No evidence of primary tumor	distant sites or orga		organs		
Tis	Carcinoma <i>in situ</i> : intramucosal carcinoma (involvement of lamina propria with no extension through muscularis mucosae)	M1 Metastasis to one or i metastasis is identifie		ne or more entified	distant	
T1	Tumor invades the submucosa (through the muscularis mucosa but not into the muscularis propria)	M1a Metastasis to one site o metastasis		ne site or o	rgan is	
T2	Tumor invades the muscularis propria	M1b	b Metastasis to two or more sit		sites o	
Т3	Tumor invades through the muscularis propria into the pericolorectal tissues	M1c	Met	astasis to th	ne neritone:	al surfa
Т4	Tumor invades the visceral peritoneum or invades or adheres to adjacent organ or structure	site or organ metastases		ar ourie		
T4a	Tumor invades through the visceral peritoneum (including gross perforation	Table 2.	AJC	CC Progno	stic Stag	e Gro
	of the bowel through tumor and continuous invasion of tumor through areas of inflammation to the surface of the visceral peritoneum)			Т	N	M
T4b	Tumor directly invades or is adheres to adiacent organs or structures	Stage (	0	Tis	NO	MO
1.15	······································	Stage I	L	T1-T2	NO	MO
N	Regional Lymph Nodes	Stage I	AII	Т3	NO	MO
NX	Regional lymph nodes cannot be assessed	Stage I	IB	T4a	NO	MO
NO	No regional lymph node metastasis	Stage I	IC	T4b	NO	MO
N1	One to three regional lymph nodes are positive (tumor in lymph nodes measuring ≥0.2 mm), or any number of tumor deposits are present and all identifiable lymph nodes are negative	Stage I	IIIA	T1-T2 T1	N1/N1c N2a	M0 M0
N1a	One regional lymph node is positive	Stage	IIIB	T3-T4a	N1/N1c	MO
N1b	Two or three regional lymph nodes are positive			T2-T3	N2a	MO
N1c	No regional lymph nodes are positive, but there are tumor deposits in the subserosa mesentery or popperitonealized pericolic, or perirectal/			T1-T2	N2b	MO
	mesorectal tissues	Stage I	IIIC	T4a	N2a	MO
N2	Four or more regional lymph nodes are positive			T3-T4a	N2b	MO
N2a	Four to six regional lymph nodes are positive			T4b	N1-N2	MO
N2b	Seven or more regional lymph nodes are positive	Stage I	VA	Any T	Any N	M1a
		Stage I	VB	Any T	Any N	M1b
		Stage	vc	Any T	Any N	M1c

Used with permission of the American College of Surgeons, Chicago, Illinois. The original source for this information is the AJCC Cancer Staging Manual, Eighth Edition (2017) published by Springer International Publishing.

- ging, etc.; no evidence of tumor in
- stant sites or organs or peritoneal
  - an is identified without peritoneal
  - es or organs is identified without
  - surface is identified alone or with other

#### Groups



## Flowchart





## Initial Workup Colon & Rectum



- Present illness
- Physical examination
- Personal and family history
- CBC, chemistry profile, <u>+CEA</u>, <u>+CA19-9</u>, ±AFP, ±CA125, ±FDP, ± aPTT/PT
- ± { RAS, BRAF, MSI, NTRK, UGT1A1, TMB, Her2}
- ± Abdominal ± Chest CT ± MRI
- Colonoscopy ± PES
- ± PET scan
- ± Whole Body Bone Scan
- ± Endorectal ultrasonography (Rectum)
- ± Brain CT





### Endoscopically Removed Malignant Polyps



- A malignant polyp is defined as one with cancer invading through the muscularis mucosa and into the submucosa (pT1).
- Favorable histologic features:
  - grade 1 or 2, no angiolymphatic invasion, and negative margin of resection. There is no consensus as to the definition of what constitutes a positive margin of resection. A positive margin has been defined as: 1) tumor <1 mm from the transected margin; 2) tumor <2 mm from the transected margin; and 3) tumor cells present within the diathermy of the transected margin.</p>
- Unfavorable histologic features:
  - grade 3 or 4, angiolymphatic invasion, or a "positive margin." See the positive margin definition above. In several studies, tumor budding has been shown to be an adverse histologic feature associated with adverse outcome and may preclude polypectomy as an adequate treatment of endoscopically removed malignant polyps.
- There is controversy as to whether malignant colorectal polyps with a sessile configuration can be successfully treated by endoscopic removal. The literature seems to indicate that endoscopically removed sessile malignant polyps have a significantly greater incidence of adverse outcomes (residual disease, recurrent disease, mortality, and hematogenous metastasis, but not lymph node metastasis) than do pedunculated malignant polyps. However, when one closely looks at the data, configuration by itself is not a significant variable for adverse outcome, and endoscopically removed malignant sessile polyps with grade I or II histology, negative margins, and no lymphovascular invasion can be successfully treated with endoscopic polypectomy.



### Surgical management









- Neo-adjuvant chemotherapy/RT is an option for colon cancer.
  - Unfitted for surgery
  - □ cT4b
  - □ (cT3-4, N0-2,M0)







- High-risk factors for recurrence (exclusive of those cancers that are MSI-H): poorly differentiated/undifferentiated histology, lymphatic/vascular invasion, bowel obstruction, <12 lymph nodes examined, perineural invasion, localized perforation, or close, indeterminate, positive margins or tumor budding.
  - In high-risk stage II patients, there are no data that correlate risk features and selection of chemotherapy.
  - Diabetes(VGHTPE).; \* Elder >=70 y/o: oxaliplatin (stage II :self pay) is optional





### Treatment for advanced or metastatic disease



- Gene test is advised for all M1 sample including biopsy.
  - +/- {RAS, BRAF, MSI-H, NTRK, Her2, TMB}
  - Individual consideration for patients with gene finding.
- Optional treatment in tumor with MSI-H:
  - Pembrolizumab (preferred) or nivolumab+/-ipilimumab
- Anti-EGFR agent: limited to KRAS/NRAS/BRAF WT gene and left-sided tumors only
- \*Resection of primary lesion and oligometastasectomy: individually consideration; Resection is preferred over locally ablative procedures
- Off-label use of treatment could be reserved to patients failed to standard treatment.
- Palliative resection: individual consideration
- Sequence of agents/regimens remains inconclusive
- Sequential use of following regimens in single or combination use (see regimen for metastatic colorectal cancer)



## **HIPEC (optional)**



- Highly selection of patients
- References
  - Prodige 7- ACCORD 15 trial
  - Portilla AG, Shigeki K, Dario B, Marcello D. The intraoperative staging systems in the management of peritoneal surface malignancy. J Surg Oncol. 2008;98:228-231.
  - Jacquet P, Sugarbaker PH. Clinical research methodologies in diagnosis and staging of patients with peritoneal carcinomatosis. Peritoneal carcinomatosis: principles of management. Boston, MA: Kluwer Academic Publishers; 1996;359-374.
  - Curr Oncol. 2015 Apr; 22(2): e100–e112. Guidelines on the use of cytoreductive surgery and hyperthermic intraperitoneal chemotherapy in patients with peritoneal surface malignancy arising from colorectal or appendiceal neoplasms



## Stent



Must share with patients before stent



#### MUST SHARE WITH PATIENTS BEFORE STENT

	Stent, BT	Emergency Surgery for tumor resection
perforation	8.9-14%	-
recurrence	35-40%	24-26%
mortality	3.6-9.6%	5.6-9.9%
overall complication	33%	48.25%
permanent stoma	22%	35%
derivative stoma	23-47.5%	-

BTS success rate about 70%

Tan et al. World Journal of Emergency Surgery https://doi.org/10.1186/s13017-021-00355-2 (2021) 16:11

#### World Journal of Emergency Surgery

### **RESEARCH ARTICLE**

#### **Open Access**

### Comparison of the prognosis of four different treatment strategies for acute left malignant colonic obstruction: a systematic review and network meta-analysis

Check for updates

Ling Tan<sup>1+</sup>, Zi-lin Liu<sup>1+</sup>, Meng-ni Ran<sup>2</sup>, Ling-han Tang<sup>1</sup>, Yan-jun Pu<sup>1</sup>, Yi-lei Liu<sup>1</sup>, Zhou Ma<sup>1</sup>, Zhou He<sup>1</sup> and Jiang-wei Xiao<sup>1\*</sup>

### Table 3 Pairwise comparisons for 5-year survival outcomes

DFS	CS-BTS	TCT-BTS	DS-BTS	ER
		1.23 (0.88–1.72)	0.97 (0.88–1.07)	1.12 (1.06–1.35)
	TCT-BTS	-	0.79 (0.56–1.12)	0.97 (0.70–1.36)
	DS-BTS	-	_	1.23 (1.06–1.44)
OS	CS-BTS	1.29 (0.85–1.97)	0.88 (0.80-0.98)	1.14 (1.04–1.26)
	TCT-BTS	_	0.68 (0.45–1.05)	0.89 (0.59–1.34)
	DS-BTS	_	_	1.29 (1.13–1.48)

Hazard ratio horizontal treatment over vertical treatment (95% credible intervals CI)

		TCT-BTS	DS-BTS	ER
Primary anastomosis*	CS-BTS	0.98 (0.26–3.71)	0.61 (0.22–1.68)	0.23 (0.13–0.38)
	TCT-BTS	_	0.63 (0.12-3.05)	0.23 (0.06-0.84)
	DS-BTS	_	-	0.37 (0.13–1.06)
Mortality*	CS-BTS	1.48 (0.29–6.29)	0.71 (0.35-1.23)	2.13 (1.59–3.22)
	TCT-BTS	_	0.48 (0.10-2.61)	1.45 (0.35-8.01)
	DS-BTS	_	_	3.03 (1.75–6.67)
Anastomotic leak*	CS-BTS	1.69 (0.35–7.88)	0.75 (0.22–2.21)	1.33 (0.84–2.21)
	TCT-BTS	_	0.45 (0.07-3.11)	0.79 (0.17–3.89)
	DS-BTS	_	_	1.77 (0.61–6.11)
Permanent colostomy*	CS-BTS	1.89 (0.50–7.14)	0.98 (0.27-3.51)	3.28 (1.75–6.41)
	TCT-BTS	_	0.52 (0.08-3.34)	1.75 (0.45–6.77)
	DS-BTS	_	_	3.35 (0.88–14.07)
Hospital stays†	CS-BTS	-15.35 (-25.43-5.13)	13.76 (9.13–18.03)	2.10 ( <del>-</del> 0.44-5.27)
	TCT-BTS	_	29.00 (18.02–39.73)	17.46 (6.24–27.77)
	DS-BTS	_	_	-11.58 (-15.60-6.77)

#### **Table 4** Pairwise comparisons for short-term postoperative outcomes

Statistically significant outcomes in bold: OR was significant if the 95% CI did not include the value 1, MD was significant if the 95% CI did not include the value 0 \*Odds ratio of horizontal treatment over vertical treatment

<sup>†</sup>Mean difference of horizontal treatment minus vertical treatment, (95% credible intervals CI)

#### MUST SHARE WITH PATIENTS BEFORE STENT

	Stent	Stent (adjusted)	Stoma (TPEVGH)
perforation	8.9-14%	-	-
recurrence	35-40%	42.5% (38.5-46.8)	41.2%
mortality	3.6-9.6%	0.7% (0.4-1.4)	0.5%
overall complication	33%	-	43.6%
permanent stoma	22%	12.6% (3.5-45.6)	12.3%
derivative stoma	23-47.5%	-	-

BTS success rate about 70%

Safety and Oncological Outcomes of Bevacizumab Therapy in Patients With Advanced Colorectal Cancer and Self-expandable Metal Stents

obstructive metastatic CRC who underwent endoscopic stent placement between January 2012 and December 2017

Table 1	Clinical a Study Gro	nd Demograph Sup	ics Characteris	tics of the
			N (%)	
<b>Clinical Features</b>		No Treatment	Chemotherapy Alone	BV-based Regimen
Gender				
Male		13 (16)	13 (34)	3 (19)
Primary Tumor Stage				
cT1-cT	3	6 (19)	3 (9)	3 (19)
cT4		14 (45)	12 (39)	5 (31)
Unknown		11 (36)	16 (52)	8 (50)
Sidedness				
Left co	lon	29 (94)	29 (94)	16 (100)
Right colon		2 (6)	2 (6)	O (O)
RAS Status				
Native		2 (6)	13 (42)	5 (31)
Mutated		6 (20)	13 (42)	10 (62.5)
Unknown		23 (74)	5 (16)	1 (6.5)
Median OS (mo)		11	20	43

Abbreviations: BV = bevacizumab; OS = overall survival.

Table 2	<b>Overall Complications</b>	According to Treatment
---------	------------------------------	------------------------

		N (%)			
Complications	No Treatment $(n = 31)$	$\begin{array}{l} \text{Chemotherapy} \\ \text{Alone} \\ (n = 31) \end{array}$	BV-based Regimen (n = 16)		
Perforation	2 (6)	3 (9.7)	2 (12.5)		
Re-obstruction	5 (16)	7 (22.5)	2 (12.5)		
Minor bleeding	0	2 (6.5)	2 (12.5)		
Stent migration	1 (3)	1 (3)	0		
Total	8 (26)	13 (42)	6 (37.5)		

Table 3Univariate Analysis of Factors Related to Overall<br/>Complications

Variable	OR (95% CI)	P Value
Male gender	1.10 (0.42-2.88)	.52
cT3-cT4	0.54 (0.20-1.44)	.27
RAS-native	0.90 (0.28-2.88)	.54
Chemotherapy	2.39 (1.06-5.38)	.029 <sup>a</sup>
BV-based regimen	1.24 (0.39-3.95)	.46

Abbreviation: BV = bevacizumab.



### Treatment for advanced or metastatic disease



- Drugs
  - □ 5FU<sup>base</sup>
  - Irinotecan
  - Oxaliplatin
  - Bevacizumab
  - Cetuximab<sup>RAS/BRAF(wild)</sup>
  - Panitumumab<sup>RAS/BRAF(wild)</sup>
  - Aflibercept
  - Ramucirumab
  - Regorafenib
  - Lonsurf

- Drugs
  - Pembrolizumab
  - Nivolumab Ipilimumab
  - Dostarlimab
  - OIND :duloxetine for neuropathy
  - Vemurafenib(Zelboraf)
  - Trastuzumab
  - Pertuzumab
  - Lapatinib
  - Dabrafenib +/-Trametinib
  - Encorafenib +/-Binimetinib
  - Larotrectinib



## Surveillance



- History and physical every 3-6 months for 2 years, then every 6 months for a total of 5 years
- Tumor markers (eg: CEA, CA19-9..etc):
  - every 3-6 months for 2 years, then every 6 months for a total of 5 years
- Images (eg: Chest/abdominal CT/sonography/X-ray/MRI..etc)
  - annually for 5 years(optional)
- Colonoscopy
  - in 1 year except if no preoperative complete colonoscopy, colonoscopy in 3-6 months.
  - □ If abnormal, repeat in 1-2 year
  - □ If no advanced adenoma, repeat in 3 years, then every 5 years
- PET-CT scan is not routinely recommended



# **Principle of Surgery**





# **Principle of Surgery**



- Colectomy
  - Lymphadenectomy
    - Lymph nodes at the origin of feeding vessel should be identified for pathologic exam.
    - Clinically positive lymph nodes outside the field of resection that are considered suspicious should be biopsied or removed, if possible.
    - Positive nodes left behind indicate an incomplete (R2) resection.
    - A minimum of 12 lymph nodes need to be examined to establish N stage.
  - Laparoscopic-assisted colectomy may be considered based upon the following criteria:
    - The surgeon has experience performing laparoscopically assisted colorectal operations.
    - There is no locally advanced disease.
    - It is not indicated for acute bowel obstruction or perforation from cancer.
    - Thorough abdominal exploration is required.
  - Consider preoperative marking of small lesions
  - Management of patients with carrier status of known or clinically suspected HNPCC
    - Consider more extensive colectomy for patients with a strong family history of colon cancer or young age (<50 y).
  - Resection needs to be complete to be considered curative.



# Principles of Radiation Therapy







- Optional/individual consideration
- Radiation therapy fields should include the tumor bed, which should be defined by preoperative radiological imaging and/or surgical clips.
- Radiation doses should be 45 Gy in 25-28 fractions.
  - Consider boost for close or positive margins.
  - Small bowel dose should be limited to 45 Gy.
  - 5-fluorouracil based chemotherapy should be delivered concurrently with radiation.
- If radiation therapy is to be used, conformal external beam radiation should be routinely used and intensity-modulated radiation therapy (IMRT) should be reserved only for unique clinical situations including re-irradiation of previously treated patients with recurrent disease.
- Intraoperative radiation therapy (IORT), if available, should be considered for patients with T4 or recurrent cancers as an additional boost. Preoperative radiation therapy with concurrent 5-FUbased chemotherapy is a consideration for these patients to aid resectability. If IORT is not available, additional 10-20 Gy external beam radiation and/or brachytherapy could be considered to a limited volume.
- In patients with a limited number of oligometastasis (liver or lung metastases), radiotherapy can be considered in highly selected cases or in the setting of a clinical trial.
- Radiotherapy should not be used in the place of surgical resection. Radiotherapy should be delivered in a highly conformal manner. The techniques can include 3-D conformal radiation therapy, IMRT, or stereotactic body radiation therapy (SBRT) (category 3).



# **Other Modalities**





# **Other Modalities**



- Used as palliative modalities
  - RFA (Radiofrequency Tumor Ablation)
  - □ TAE (Transarterial Embolization)
  - PEIT (Percutaneous Ethanol Injection Therapy)
  - Radioembolization withYttrium 90
    - Some institutions use arterially directed embolization in select patients with chemotherapyresistant/refractory disease, without obvious systemic disease, and with predominant hepatic metastases (category 3).
  - Cryotherapy
  - Tomotherapy
  - Cyberknife



# **Principles of liver metastasectomy**





### Radiology evaluation of liver metastasis



- Thoraco-abdominal dynamic contrast-enhanced CT is the best option for initial staging
- MRI is more sensitive than CT for subcentimeter lesions, especially after neoadjuvant therapy.
- PET-CT may be used for detection of extrahepatic lesions, especially for recurrent disease or high tumor load( multinodular or large metastasis)



### Pathology evaluation on liver metastasis lesions



- Size and number of tumors
- Surgical margin
- Toxic effects of therapy on non-tumor tissue
  - Sinusoidal injury, steatohepatitis, steatosis
- Pathologic response to chemotherapy
  - Percentage of viable tumor cells
- Presence of hepatic micrometastases
- Biologic markers
  - RAS mutation, BRAF mutation



## Resectability



- Resectability
  - Planed resection (R0)
  - Adequate future remnant liver function
    - At least two contiguous functional liver segments
    - At least 30% of total liver volume
    - With adequate blood inflow, out blow and biliary drainage
  - Limited resectable extrahepatic metastasis






- \* Chronic liver disease refers to HBV infection, HCV infection, cirrhosis or alcoholic liver disease
- \*\* If severe steatosis or steatohepatitis was suspected, serum AST or ALT level > 2X upper normal limit, or major liver resection is planed
- Hepatectomy should be performed as soon as liver lesions are resectable
- Duration of chemotherapy should be limited before hepatectomy
- Radiology assessment frequency: 6-8 wks intervals
- At least 3-4 weeks interval between chemotherapy and hepatectomy
- At least 6 weeks interval between bevacizumab treatment and hepatectomy



## Preoperative Liver Function Assessment (ICG test)





Makuuchi M, et al. Criteria for safe hepatic resection Am J Surg 1995;169:589-594



## Classic Strategy of Unresectable Liver Metastases due to Insufficient Remnant Liver Volume



#### Classic Strategy

- Preoperative systemic chemotherapy
- Portal vein embolization
  - Multinodular unilobar
- Combined radiofrequency ablation
  - Multinodualr bilobar/ small and few tumors in remnant liver
- Two-stage hepatectomy
  - Multinodualr bilobar/ larger tumors in remnant liver

### Alternative strategy

- Yttrium-90 radioembolization
- ALPPS Associating Liver Partition and Portal Vein Ligation



### Proposed strategy for primarily unresectable multinodular liver metastases





Adam. Surg Clin N Am (2004)



## Resectable synchronous liver metastases





For resectable metastatic lesion, resection is preferred over local ablative procedure



### Unresectable or potentially convertible synchronous liver metastases





## Surgical approach toward synchronous colorectal cancer with liver metastases



- One stage surgery( simultaneous liver and colorectal resection) could be adapted in with limited liver resection and colon resection.
- For patients needed complex surgery, major liver resection, old age, or with multiple co-morbidities, staged liver surgery and colorectal surgery should be considered according to patient's individual condition.
- Combined laparoscopic colorectal and minor liver resection could be safely performed in selected patients.
- In rectal cancer with liver metastasis, short-course radiotherapy could be considered followed by liver and rectal surgery.
- In initial unresectable liver metastasis, , short-course radiotherapy could be considered in initial treatment, followed by liver oriented chemotherapy to downsize liver metastatic lesions before rectal surgery



## Resectable metachronous liver metastases



1)Resection(preferred) or local therapy

2) Neoadjuvant therapy followed by resection or local therapy

Adjuvant therapy

For resectable metastatic lesion, resection is preferred over local ablative procedure





## Liver resection following neoadjuvant chemotherapy



- The optimal timing for assessing response to chemotherapy is considered to be every 2 months.
- At least 4 weeks interval between stopping chemotherapy and liver resection is suggested if the chemotherapy regimens contained FOLFOX, FOLFIRI or combined with targeted therapy cetuximab
- At least 6 weeks interval should be considered in patient receiving target therapy with bevacizumab
- (optional )Cetuximab or panitumumab should only be used for left-sided colon tumors. The panel defines the left side of the colon as splenic flexure to rectum. Evidence suggests that patients with tumors originating on the right side of the colon (hepatic flexure through cecum) are unlikely to respond to cetuximab and panitumumab. Data on the response to cetuximab and panitumumab in patients with primary tumors originating in the transverse colon (hepatic flexure to splenic flexure) are lacking



## Surgical approach to CRCLM with extrahepatic disease(EHD)



- Long-term survival for CRCLM with concurrent EHD after totally remove of metastatic lesions is possible
- Patients with favorable prognostic factors could be selected for surgery
  - Less liver metastatic lesion (tumor number<=5)</li>
  - Single EHD metastatic site
  - Low CEA level
  - Resectable EHD
  - Patient tolerate and tumor shrinkage after initial intensive therapy (cytotoxic doublet + EGFR antibody or bevacizumab, or cytotoxic triplet + bevacizumab)
- BRAF mutation is a poor prognostic factor for liver metastases and should be tested before liver metastasectomy.



## Reference



- NCCN guideline 2022V1
- Database of CRCLM in VGHTPE
- Van Cutsem E, Cervantes A, Adam R, et al (2016) ESMO consensus guidelines for the management of patients with metastatic colorectal cancer. Ann Oncol 27:1386-1422
- Adam R, de Gramont A, Figueras J, et al (2015) Managing synchronous liver metastases from colorectal cancer: a multidisciplinary international consensus. Cancer Treat Rev 41:729-741
- Leung, U., M. Gonen, P.J. Allen, T.P. Kingham, R.P. DeMatteo, W.R. Jarnagin, et al., *Colorectal Cancer Liver Metastases* and *Concurrent Extrahepatic Disease Treated With Resection.* Ann Surg, 2017. **265**(1): p. 158-165
- Charnsangavej, C., B. Clary, et al. (2006). "Selection of patients for resection of hepatic colorectal metastases: expert consensus statement." <u>Ann Surg Oncol</u> **13**(10): 1261-8
- Abdalla, E. K., R. Adam, et al. (2006). "Improving resectability of hepatic colorectal metastases: expert consensus statement." <u>Ann Surg Oncol</u> 13(10): 1271-80
- Adams, R. B., D. G. Haller, et al. (2006). "Improving resectability of hepatic colorectal metastases: expert consensus statement by Abdalla et al." <u>Ann Surg Oncol</u> **13**(10): 1281-3.
- Zorzi, D., A. Laurent, et al. (2007). "Chemotherapy-associated hepatotoxicity and surgery for colorectal liver metastases." <u>Br</u>
  <u>J Surg</u> 94(3): 274-86
- Morris-Stiff, G., Y. M. Tan, et al. (2008). "Hepatic complications following preoperative chemotherapy with oxaliplatin or irinotecan for hepatic colorectal metastases." <u>Eur J Surg Oncol</u> 34(6): 609-14
- Pawlik, T. M., R. D. Schulick, et al. (2008). "Expanding criteria for resectability of colorectal liver metastases." <u>Oncologist</u> 13(1): 51-64.
- Abdalla, E. K. and J. N. Vauthey (2008). "Chemotherapy prior to hepatic resection for colorectal liver metastases: helpful until harmful?" <u>Dig Surg</u> 25(6): 421-9.
- Donadon, M., D. Ribero, et al. (2007). "New paradigm in the management of liver-only metastases from colorectal cancer." <u>Gastrointest Cancer Res</u> 1(1): 20-7.
- Teng HW, Huang YC, Lin JK, et al. (2012) BRAF mutation is a prognostic biomarker for colorectal liver metastasectomy. J Surg Oncol 106:123-9.



## Evaluate Resectability of Lung Metastatic Lesions of Colorectal Cancer





## Evaluate Resectability of Lung Metastatic Lesions of Colorectal Cancer





## Evaluate Resectability of Lung Metastatic Lesions of Colorectal Cancer



- For lesions <1.5-1.8 cm, it is hard to differentiate between neoplasm and normal lesions
- Complete resection based on the anatomic location and extent of disease with maintenance of adequate function is required.
- The primary tumor must have been resected for cure (R0).
- Re-resection can be considered in selected patients.
- Ablative techniques may be considered alone or in conjunction with resection for resectable disease.
- Ablative techniques can also be considered when unresectable and amenable to complete ablation.
- Patients with resectable synchronous metastases can be resected synchronously or using a staged approach.
- Conformal external bean radiation therapy may be considered in highly selected cases or in the setting of a clinical trial and should not be used indiscriminately in patients who are potentially surgical resectable.







- NCCN guideline 2021 v2
- Database of VGHTPE
- Regnard JF, Grunenwald D, Spaggiari L, et al. Surgical treatment of hepatic and pulmonary metastases from colorectal cancers. Ann Thorac Surg 1998;66:214-8.
- Inoue M, Kotake Y, Nakagawa K, et al. Surgery for pulmonary metastases from colorectal carcinoma. Ann Thorac Surg 2000;70:380-3.
- Sakamoto T, Tsubota N, Iwanaga K, et al. Pulmonary resection for metastases from colorectal cancer. Chest 2001;119:1069-72.
- Hendriks JM, Romijn S, Van Putte B, et al. Long-term results of surgical resection of lung metastases. Acta Chir Belg 2001;101(6):267-72.



# **Pathology Reviews**









- Colon cancer appropriate for resection
  - Histological confirmation of primary colonic malignant neoplasm
- Pathological stage
  - The following parameter should be reported
    - Grade of the tumor
    - Depth of penetration (T)
    - Number of lymph nodes evaluated and number positive (N)
    - Status of proximal, distal, and radial margins
    - Lymphovascular invasion
    - Perinural invasion
    - Extra-nodal tumor deposits



## Principles of Pathologic review



- Lymph node evaluation
  - The AJCC and College of American pathologists recommend examination of a minimum of 12 lymph nodes to accurately indentify stage II colorectal cancer.
  - For stage II colon cancer, if less than 12 lymph nodes are initially indentified, it is recommended that the pathologist go back to the specimen and resubmit more tissue for potential lymph nodes. If 12 lymph nodes are still not identified, a comment in the report should indicate that an extensive search for lymph nodes was undertaken.
  - The pathologist should attempt to retrieve as many lymph nodes as possible. It has been shown that the number of negative lymph nodes is an independent prognostic factor for patients with stage IIIB and IIIC colon cancer.
  - Sampling of 12 LNs may not be achievable in patients after preoperative therapy.



## **Gene Test**



- Optional
- RAS
- BRAF
- MMR/MSI
- NTRK
  - wild type RAS BRAF and arguably to MSI-H
  - 0.35% in CRC
- Her2
- UGT1A1
- TMB





# CHEMOTHERAPY



## ADJUVANT THERAPY for COLON CANCER



- FOLFOX is superior to 5-FU/leucovorin for patients with stage III colon cancer.(<u>1</u>, <u>2</u>)
- Capecitabine/oxaliplatin is superior to bolus 5-FU/leucovorin for patients with stage III colon cancer. FLOX is an alternative to FOLFOX or CapeOx but FOLFOX or CapeOx are preferred. (3)
- Capecitabine appears to be equivalent to bolus 5-FU/leucovorin in patients with stage III colon cancer.(<u>4</u>)
- A survival benefit has not been demonstrated for the addition of oxaliplatin to 5-FU/leucovorin in stage II colon cancer.(5) FOLFOX is reasonable for high-risk stage II patients and is not indicated for good- or average-risk patients with stage II colon cancer.
- Adjuvant therapy should be administered as soon as the patient is medically able.(after tumor resection 4-6 weeks)





- Adjuvant Chemoradiation: considered for very select patients with disease characterized as T4 tumors
- Adjuvant Regimens: FOLFOX or XELOX preferred
- Treatment times:12 cycle
- 5-FU based regimens
  - De Gramont (dG): Leucovorin 200 mg/m<sup>2</sup> IV (2h inf), day 1,2 .5-FU 400 mg/m<sup>2</sup> IV( bolus) x 2 days then 600 mg/m2 (22h inf)day x 2 days.To be repeated every 2 weeks. (<u>6-8</u>)
  - 5-FU/leucovorin : Leucovorin 500 mg/m<sup>2</sup> given as a 2-hour infusion and repeated weekly x
    6. 5-FU 500 mg/m2 given bolus 1 hour after the start of leucovorin and repeated 6 x weekly.
    Every 8 weeks for 4 cycles. (9)
  - Simplified biweekly infusional 5-FU/LV (sLV5FU2) : Leucovorin 400\*\* mg/m<sup>2</sup> IV day 1, followed by 5-FU bolus 400 mg/m<sup>2</sup> and then 1200 mg/m<sup>2</sup>/day x 2 days (total 2400 mg/m<sup>2</sup> over 46–48 hours) continuous infusion. Repeat every 2 weeks. (10)





- UFT+folinic acid : UFT 100 mg/m<sup>2</sup> PO tid daily day 1-28 .Folinic acid 25mg or 30 mg /m<sup>2</sup>
  PO tid daily days 1-28.To be repeated every 5 weeks .Duration 6-24 months (11, 12)
- Xeloda( Capecitabine) : Xeloda 1250 mg/m<sup>2</sup> twice daily days 1-14 every 3 weeks x 24 weeks (4)

#### Oxaliplatin\_5-FU based regimens

- mFOLFOX6 : Oxaliplatin 85 mg/m<sup>2</sup> IV, day 1\* .Leucovorin 400 mg/m<sup>2</sup> IV, day 1\*\* .5-FU 400 mg/m<sup>2</sup> IV bolus on day 1, then 1200 mg/m<sup>2</sup>/day x 2 days (total 2400 mg/m<sup>2</sup> over 46–48 hours) continuous infusion. Repeat every 2 weeks.(1, <u>13</u>, <u>14</u>)
- FOLFOX4 : Leucovorin 200(or 100) mg/m<sup>2</sup> IV(2h inf), day 1,2.Oxaliplatin 85 mg/m<sup>2</sup> IV(2 hour inf), day 1 concurrent with folonic acid.5-FU 400 mg/m<sup>2</sup> IV( bolus) x 2 days then 600 mg/m<sup>2</sup>(22h inf)day x 2 days .To be repeated every 2 weeks. (1)
- mFOLFOX7 :Oxaliplatin 130 mg/m<sup>2</sup> IV , day 1\*.Leucovorin\*\* 400 mg/m<sup>2</sup> IV, day 1\*\*.5-FU 2400 mg/m<sup>2</sup>/2day iv 46 hrs .Repeat every 2 weeks (<u>15</u>)





- FLOX : 5-FU 500 mg/m<sup>2</sup> IV bolus weekly x 6 + leucovorin 500 mg/m<sup>2</sup> IV .weekly x 6, each 8week cycle x 3 with oxaliplatin 85 mg/m<sup>2</sup> IV. administered on weeks 1, 3, and 5 of each 8week cycle x 3. (3)
- CapeOx : Oxaliplatin 130 mg/m<sup>2</sup> over 2 hours, day 1 .Capecitabine 1000 mg/m<sup>2</sup> twice daily days 1–14 every 3 weeks x 24 weeks. (16)

#### Note

\*Oxaliplatin may be given either over 2 hours, or may be infused over a shorter time at a rate of 1 mg/m<sup>2</sup>/minute. Leucovorin infusion should match infusion time ofoxaliplatin. Cercek A, Park V, Yaeger RD, et al. Oxaliplatin can be safely infused at a rate of 1mg/m<sup>2</sup>/min. J Clin Oncol 33, 2015 (suppl; abstr e14665).\*\*Leucovorin 400 mg/m<sup>2</sup> is the equivalent of levoleucovorin 200 mg/m<sup>2</sup>.†NCCN recommends limiting chemotherapy orders to 24-h units (ie, 1200 mg/m<sup>2</sup>/day NOT 2400 mg/m<sup>2</sup> over 48 hours) to minimize medication errors.







- 1.Andre T, Boni C, Mounedji-Boudiaf L, et al: Oxaliplatin, fluorouracil, and leucovorin as adjuvant treatment for colon cancer. The New England journal of medicine 2004; 350:2343-2351
- 2.Andre T, Boni C, Navarro M, et al: Improved overall survival with oxaliplatin, fluorouracil, and leucovorin as adjuvant treatment in stage II or III colon cancer in the MOSAIC trial. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2009; 27:3109-3116
- 3.Kuebler JP, Wieand HS, O'Connell MJ, et al: Oxaliplatin combined with weekly bolus fluorouracil and leucovorin as surgical adjuvant chemotherapy for stage II and III colon cancer: results from NSABP C-07. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2007; 25:2198-2204
- 4.Twelves C, Wong A, Nowacki MP, et al: Capecitabine as adjuvant treatment for stage III colon cancer. The New England journal of medicine 2005; 352:2696-2704
- 5.Tournigand C, Andre T, Bonnetain F, et al: Adjuvant therapy with fluorouracil and oxaliplatin in stage II and elderly patients (between ages 70 and 75 years) with colon cancer: subgroup analyses of the Multicenter International Study of Oxaliplatin, Fluorouracil, and Leucovorin in the Adjuvant Treatment of Colon Cancer trial. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2012; 30:3353-3360
- 6.Andre T, Quinaux E, Louvet C, et al: Phase III study comparing a semimonthly with a monthly regimen of fluorouracil and leucovorin as adjuvant treatment for stage II and III colon cancer patients: final results of GERCOR C96.1. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2007; 25:3732-3738
- 7.de Gramont A, Bosset JF, Milan C, et al: Randomized trial comparing monthly low-dose leucovorin and fluorouracil bolus with bimonthly high-dose leucovorin and fluorouracil bolus plus continuous infusion for advanced colorectal cancer: a French intergroup study. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 1997; 15:808-815





- 8.Ychou M, Raoul JL, Douillard JY, et al: A phase III randomised trial of LV5FU2 + irinotecan versus LV5FU2 alone in adjuvant high-risk colon cancer (FNCLCC Accord02/FFCD9802). Annals of oncology : official journal of the European Society for Medical Oncology / ESMO 2009; 20:674-680
- 9.Haller DG, Catalano PJ, Macdonald JS, et al: Phase III study of fluorouracil, leucovorin, and levamisole in highrisk stage II and III colon cancer: final report of Intergroup 0089. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2005; 23:8671-8678
- 10.Andre T, Louvet C, Maindrault-Goebel F, et al: CPT-11 (irinotecan) addition to bimonthly, high-dose leucovorin and bolus and continuous-infusion 5-fluorouracil (FOLFIRI) for pretreated metastatic colorectal cancer. GERCOR. European journal of cancer 1999; 35:1343-1347
- 11.Lembersky BC, Wieand HS, Petrelli NJ, et al: Oral uracil and tegafur plus leucovorin compared with intravenous fluorouracil and leucovorin in stage II and III carcinoma of the colon: results from National Surgical Adjuvant Breast and Bowel Project Protocol C-06. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2006; 24:2059-2064
- 12.Kato T, Ohashi Y, Nakazato H, et al: Efficacy of oral UFT as adjuvant chemotherapy to curative resection of colorectal cancer: multicenter prospective randomized trial. Langenbeck's archives of surgery / Deutsche Gesellschaft fur Chirurgie 2002; 386:575-581
- 13.Cheeseman SL, Joel SP, Chester JD, et al: A 'modified de Gramont' regimen of fluorouracil, alone and with oxaliplatin, for advanced colorectal cancer. British journal of cancer 2002; 87:393-399
- 14.Maindrault-Goebel F, de Gramont A, Louvet C, et al: Evaluation of oxaliplatin dose intensity in bimonthly leucovorin and 48-hour 5-fluorouracil continuous infusion regimens (FOLFOX) in pretreated metastatic colorectal cancer. Oncology Multidisciplinary Research Group (GERCOR). Annals of oncology : official journal of the European Society for Medical Oncology / ESMO 2000; 11:1477-1483





- 15.Tournigand C, Cervantes A, Figer A, et al: OPTIMOX1: a randomized study of FOLFOX4 or FOLFOX7 with oxaliplatin in a stop-and-Go fashion in advanced colorectal cancer--a GERCOR study. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2006; 24:394-400
- 16.Haller DG, Tabernero J, Maroun J, et al: Capecitabine plus oxaliplatin compared with fluorouracil and folinic acid as adjuvant therapy for stage III colon cancer. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2011; 29:1465-1471



## Chemotherapy for advanced or metastatic colorectal cancer



#### 5-FU based regimens

- de Gramont : Leucovorin 200 mg/m<sup>2</sup> IV (2h inf), day 1,2.5-FU 400 mg/m<sup>2</sup> IV( bolus) x 2 days then 600 mg/m2 (22h inf)day x 2 days. To be repeated every 2 weeks. (<u>1-3</u>)
- **Capecitabine** : 850–1250 mg/m<sup>2</sup> PO twice daily, days 1–14 .Repeat every 3 weeks(<u>4</u>)

#### Bolus or infusional 5-FU/leucovorin

- Roswell Park regimen : Leucovorin 500 mg/m<sup>2</sup> IV over 2 hours, days 1, 8, 15, 22, 29, and 36 .5-FU 500 mg/m<sup>2</sup> IV bolus 1 hour after start of leucovorin, days 1, 8, 15, 22, 29, and 36 .Repeat every 8 weeks (5)
- Simplified biweekly infusional 5-FU/LV (sLV5FU2) : Leucovorin\*\* 400 mg/m<sup>2</sup> IV over 2 hours on day 1, followed by 5-FU bolus 400 mg/m<sup>2</sup> and then 1200 mg/m<sup>2</sup>/day x 2 days (total 2400 mg/m<sup>2</sup> over 46-48 hours)† continuous infusion. Repeat every 2 weeks (<u>6</u>)





- Weekly: Leucovorin 20 mg/m<sup>2</sup> IV over 2 hours on day 1, 5-FU 500 mg/m<sup>2</sup> IV bolus injection 1 hour after the start of leucovorin. Repeat weekly. (7) 5-FU 2600 mg/m<sup>2</sup> by 24-hour infusion plus leucovorin 500 mg/m<sup>2</sup>. Repeat every week (8)
- □ **UFUR** : UFT (300 mg/m<sup>2</sup>/d) and LV (75 or 90 mg/d) for 28 days every 35 days (9)

FOLFOX

- mFOLFOX6 : Oxaliplatin 85 mg/m<sup>2</sup> IV , day 1\*Leucovorin\*\* 400 mg/m<sup>2</sup> IV, day 1\*\*5-FU 400 mg/m<sup>2</sup> IV bolus on day 1, then 1200 mg/m<sup>2</sup>/day x 2 days (total 2400 mg/m<sup>2</sup> over 46–48 hours)† IV continuous infusion. Repeat every 2 weeks (<u>10-12</u>)
- FOLFOX4 : Leucovorin 200(or 100) mg/m<sup>2</sup> IV(2h inf), day 1,2 .Oxaliplatin 85 mg/m<sup>2</sup> IV(2 hour inf), day 1 concurrent with folonic acid .5-FU 400 mg/m<sup>2</sup> IV( bolus) x 2 days then 600 mg/m<sup>2</sup>(22h inf)day x 2 days .To be repeated every 2 weeks. (<u>13</u>)
- mFOLFOX7 : Oxaliplatin \*130 mg/m<sup>2</sup> IV , day 1\* Leucovorin\*\* 400 mg/m<sup>2</sup> IV, day 1\*\* .5-FU 2400 mg/m<sup>2</sup>/2day iv 46 hrs .Repeat every 2 weeks (<u>14</u>)





- mFOLFOX6 + Bevacizumab : Oxaliplatin 85 mg/m<sup>2</sup> IV, day 1\* Leucovorin 400 mg/m<sup>2</sup> IV, day 1\*\* 5-FU 400 mg/m<sup>2</sup> IV bolus on day 1, then 1200 mg/m<sup>2</sup>/day x 2 days (total 2400 mg/m<sup>2</sup> over 46–48 hours)† IV continuous infusion .Bevacizumab 5 mg/kg IV, day 1 .Repeat every 2 weeks(<u>10</u>, <u>15</u>)
- mFOLFOX6 + Panitumumab (KRAS/NRAS WT gene only) : Oxaliplatin 85 mg/m<sup>2</sup> IV, day 1\* Leucovorin 400 mg/m<sup>2</sup> IV, day 1\*\* 5-FU 400 mg/m<sup>2</sup> IV bolus on day 1, then 1200 mg/m<sup>2</sup>/day x 2 days (total 2400 mg/m<sup>2</sup> over 46–48 hours)† IV continuous infusion Panitumumab 6 mg/kg IV over 60 minutes, day 1. Repeat every 2 weeks (<u>10</u>, <u>16</u>)
- FOLFOX + Cetuximab (KRAS/NRAS WT gene only) : Oxaliplatin 85 mg/m<sup>2</sup> IV, day 1\* Leucovorin 400 mg/m<sup>2</sup> IV, day 1\*\* .5-FU 400 mg/m<sup>2</sup> IV bolus on day 1, then 1200 mg/m<sup>2</sup>/day x 2 days (total 2400 mg/m<sup>2</sup> over 46–48 hours)† IV continuous infusion Repeat every 2 weeks .Cetuximab 400 mg/m<sup>2</sup> IV over 2 hours first infusion, then 250 mg/m<sup>2</sup> IV over 60 minutes weekly or Cetuximab 500 mg/m<sup>2</sup> IV over 2 hours, day 1, every 2 weeks(<u>10</u>, <u>17</u>)





- CapeOX : Oxaliplatin 130 mg/m<sup>2</sup> IV over 2 hours, day 1 Capecitabine 850–1000 mg/m<sup>2</sup> twice daily PO for 14 days Repeat every 3 weeks (<u>11</u>, <u>13</u>) or Oxaliplatin 85 mg/m<sup>2</sup> IV over 2 hours, day 1 .Capecitabine 1000 mg/m<sup>2</sup> twice daily PO for days 1-7 .Repeat every 2 weeks (<u>18</u>)
- CapeOX (11) + Bevacizumab (19) : Oxaliplatin 130 mg/m<sup>2</sup> IV over 2 hours, day 1
  .Capecitabine 850–1000 mg/m<sup>2</sup> PO twice daily for 14 days .Bevacizumab 7.5 mg/kg IV, day 1
  .Repeat every 3 weeks(11,19
- FOLFIRI : Irinotecan 180 mg/m<sup>2</sup> IV over 30–90 minutes, day 1 Leucovorin\*\* 400 mg/m<sup>2</sup> IV infusion to match duration of irinotecan infusion, day 1 .5-FU 400 mg/m<sup>2</sup> IV bolus day 1, then 1200 mg/m<sup>2</sup>/day x 2 days (total 2400 mg/m<sup>2</sup> over 46–48 hours) continuous infusion .Repeat every 2 weeks (<u>6</u>)
- FOLFIRI (6) + Bevacizumab (20) : Irinotecan 180 mg/m<sup>2</sup> IV over 30–90 minutes, day 1
  .Leucovorin\*\* 400 mg/m2 IV infusion to match duration of irinotecan infusion, day 1 .5-FU 400 mg/m<sup>2</sup> IV bolus day 1, then 1200 mg/m<sup>2</sup>/day x 2 days (total 2400 mg/m<sup>2</sup> over 46–48 hours)†
  IV continuous infusion .Bevacizumab 5 mg/kg IV, day 1 .Repeat every 2 weeks





- FOLFIRI (6) + Cetuximab (21) (KRAS/NRAS WT gene only) : Irinotecan 180 mg/m<sup>2</sup> IV over 30–90 minutes, day 1 .Leucovorin\*\* 400 mg/m<sup>2</sup> IV infusion to match duration of irinotecan infusion, day 1.5-FU 400 mg/m<sup>2</sup> IV bolus day 1, then 1200 mg/m<sup>2</sup>/day x 2 days (total 2400 mg/m<sup>2</sup> over 46–48 hours)† IV continuous infusion. Repeat every 2 weeks
- Cetuximab : 400 mg/m<sup>2</sup> IV over 2 hours first infusion, then 250 mg/m<sup>2</sup> IV over 60 minutes weekly (22) or Cetuximab 500 mg/m<sup>2</sup> IV over 2 hours, day 1, every 2 weeks (23)
- FOLFIRI (6) + Panitumumab(24) (KRAS/NRAS WT gene only) : Irinotecan 180 mg/m<sup>2</sup> IV over 30–90 minutes, day 1 . Leucovorin\*\* 400 mg/m<sup>2</sup> IV infusion to match duration of irinotecan infusion,day1 .5-FU 400 mg/m<sup>2</sup> IV bolus day 1, then 1200 mg/m<sup>2</sup>/day x 2 days (total 2400 mg/m<sup>2</sup> over 46–48 hours)† IV continuous infusion .Panitumumab 6 mg/kg IV over 60 minutes, day 1. Repeat every 2 weeks





- FOLFIRI + ziv-aflibercept : Irinotecan 180 mg/m<sup>2</sup> IV over 30–90 minutes, day 1
  .Leucovorin\*\* 400 mg/m<sup>2</sup> IV infusion to match duration of irinotecan infusion, day 1 .5-FU 400 mg/m<sup>2</sup> IV bolus day 1, then 1200 mg/m<sup>2</sup>/day x 2 days (total 2400 mg/m<sup>2</sup> over 46–48 hours)† continuous infusion .Ziv-aflibercept 4 mg/kg IV over 60 minutes, day 1 .Repeat every 2 weeks (25)
- ziv-aflibercept : Ziv-aflibercept 4 mg/kg IV over 60 minutes, day 1 Repeat every 2 weeks (<u>25</u>)
- FOLFIRI + ramucirumab : Irinotecan 180 mg/m<sup>2</sup> IV over 90 minutes, day 1 Leucovorin\*\* 400 mg/m<sup>2</sup> IV to match duration of irinotecan infusion, day 1 .5-FU 400 mg/m<sup>2</sup> IV bolus day 1, then 1200 mg/m<sup>2</sup>/day x 2 days (total 2400 mg/m<sup>2</sup> over 46–48 hours)† IV continuous infusion Ramucirumab 8 mg/kg over 60 minutes, day 1 .Repeat every 2 weeks(<u>26</u>)
- XELIRI : Irinotecan 240 or 250 mg/m<sup>2</sup> IV over 90 minutes, day 1 .Capecitabine1000 mg/m<sup>2</sup> PO twice daily days 2-15 .To be repeated every 3 weeks (<u>27</u>, <u>28</u>) or Irinotecan 175 mg/m<sup>2</sup> IV over 30 minutes, day 1 .Capecitabine 1000 mg/m2 PO twice daily days 2-8 .To be repeated every 2 weeks (<u>29</u>)





- IROX : Oxaliplatin 85 mg/m<sup>2</sup> IV over 2 hours, followed by irinotecan 200 mg/m<sup>2</sup> over 30-90 minutes every 3 weeks(<u>30</u>)
- FOLFOXIRI : Irinotecan 165 mg/m<sup>2</sup> IV day 1, oxaliplatin 85 mg/m<sup>2</sup> day 1, leucovorin 400\*\* mg/m<sup>2</sup> day 1, fluorouracil 1600 mg/m<sup>2</sup>/day x 2 days (total 3200 mg/m<sup>2</sup> over 48 hours)† continuous infusion starting on day 1.Repeat every 2 weeks(<u>31</u>, <u>32</u>)± Bevacizumab (<u>33</u>) 5 mg/kg IV, day 1
- Irinotecan : Irinotecan 125 mg/m<sup>2</sup> IV over 30-90 minutes, days 1 and 8 .Repeat every 3 weeks (<u>34</u>, <u>35</u>) or Irinotecan 180 mg/m<sup>2</sup> IV over 30-90 minutes, day 1 .Repeat every 2 weeks or Irinotecan 300-350 mg/m<sup>2</sup> IV over 30-90 minutes, day 1 .Repeat every 3 weeks
- Cetuximab (KRAS/NRAS WT gene only): Cetuximab 400 mg/m<sup>2</sup> first infusion, then 250 mg/m<sup>2</sup> IV weekly (<u>36</u>) or Cetuximab 500 mg/m<sup>2</sup> IV over 2 hours, day 1, every 2 weeks (<u>23</u>)




- Cetuximab (KRAS/NRAS WT gene only) + irinotecan : Cetuximab 400 mg/m<sup>2</sup> first infusion, then 250 mg/m<sup>2</sup> IV weekly (36) or Cetuximab 500 mg/m<sup>2</sup> IV over 2 hours, day 1, every 2 weeks (23) Irinotecan 300-350 mg/m<sup>2</sup> IV over 30-90 minutes, day 1 .Repeat every 3 weeks or Irinotecan 180 mg/m<sup>2</sup> IV over 30-90 minutes, day 1 .Repeat every 2 weeks or Irinotecan 125 mg/m<sup>2</sup> IV over 30-90 minutes, days 1 and 8Repeat every 3 weeks
- Panitumumab (KRAS/NRAS WT gene only) : Panitumumab 6 mg/kg IV over 60 minutes every 2 weeks(<u>38</u>)
- Regorafenib : Regorafenib 160 mg PO daily days 1-21 .Repeat every 28 days(<u>37</u>) or First cycle: Regorafenib 80 mg PO daily on days 1-7, then 120 mg PO daily on days 8-14, then 160 mg PO daily on days 15-21 Subsequent cycles: Regorafenib 160 mg PO daily on days 1-21 Repeat every 28 days(ReDOS)
- (TAS-102) Trifluridine + tipiracil 35 mg/m<sup>2</sup> up to a maximum dose of 80 mg per dose (based on the trifluridine component) : PO twice daily days 1-5 and 8-12 .Repeat every 28 days (<u>39</u>)
- Trifluridine + tipiracil ± bevacizumab

Trifluridine + tipiracil 35 mg/m<sup>2</sup> up to a maximum dose of 80 mg per dose (based on the trifluridine component) PO twice daily days 1–5 and 8–12 Bevacizumab 5 mg/kg on days 1 and 15 Repeat every 28 days





- Pembrolizumab (dMMR/MSI-H only)
  - Pembrolizumab 2 mg/kg IV every 3 weeks
  - Pembrolizumab 200 mg IV every 3 weeks
  - Pembrolizumab 400 mg IV every 6 weeks
- Nivolumab34 (dMMR/MSI-H only)
  - Nivolumab 3 mg/kg every 2 weeks
  - Nivolumab 240 mg IV every 2 weeks
  - Nivolumab 480 mg IV every 4 weeks
- Nivolumab + ipilimumab (dMMR/MSI-H only)
  - Nivolumab 3 mg/kg (30-minute IV infusion) and ipilimumab 1 mg/kg (30-minute IV infusion) once every 3 weeks for four doses, then Nivolumab 3 mg/kg IV or nivolumab 240 mg IV every 2 weeks or Nivolumab 480 mg IV every 4 weeks
- Dostarlimab-gxly (dMMR/MSI-H only)
  - Dostarlimab-gxly 500 mg IV every 3 weeks for 4 doses followed by 1000 mg IV every 6 weeks





- Trastuzumabdd + pertuzumab (HER2-amplified and RAS and BRAF WT)
  - Trastuzumab 8 mg/kg IV loading dose on day 1 of cycle 1, then 6 mg/kg IV every 21 days
  - Pertuzumab 840 mg IV loading dose on day 1 of cycle 1, then 420 mg IV every 21 days
- Trastuzumabdd + lapatinib (HER2-amplified and RAS and BRAF WT)
  - Trastuzumab 4 mg/kg IV loading dose on day 1 of cycle 1, then 2 mg/kg IV weekly
  - Lapatinib 1000 mg PO daily
- ENHERTU (fam-trastuzumab deruxtecan-nxki) 6.4 mg/kg iv on day1, q3wks (HER2-amplified and RAS and BRAF WT)
- Encorafenib + cetuximab(BRAF V600E mutation positive)
  - Encorafenib 300 mg PO daily
  - Cetuximab 400 mg/m<sup>2</sup> followed by 250 mg/m<sup>2</sup> weekly
- Encorafenib + panitumumab(BRAF V600E mutation positive)
  - Encorafenib 300 mg PO daily
  - Panitumumab 6 mg/kg IV every 14 days
- Larotrectinib (NTRK gene fusion positive)
  - 100 mg PO twice daily
- Entrectinib(NTRK gene fusion positive)
  - 600 mg PO once daily



## Optional



- Dabrafenib +/- trametinib + cetuximab(BRAF V600E mutation positive)
  - Dabrafenib 150 mg PO twice daily;
  - Trametinib 2 mg PO daily
  - Cetuximab 400 mg/m<sup>2</sup> followed by 250 mg/m<sup>2</sup> weekly
- Dabrafenib +/- trametinib + panitumumab (BRAF V600E mutation positive)
  - Dabrafenib 150 mg PO twice daily
  - Trametinib 2 mg PO daily
  - Panitumumab 6 mg/kg IV every 14 days
- Encorafenib +/- binimetinib + cetuximab(BRAF V600E mutation positive)
  - Encorafenib 300 mg PO daily
  - Binimetinib 45 mg PO twice daily
  - Cetuximab 400 mg/m<sup>2</sup> followed by 250 mg/m<sup>2</sup> weekly
- Encorafenib +/- binimetinib + panitumumab(BRAF V600E mutation positive)
  - Encorafenib 300 mg PO daily
  - Binimetinib 45 mg PO twice daily
  - Panitumumab 6 mg/kg IV every 14 days



## Drugs under good clinical practice



- Optional
- Definition of Drugs(Regimens) under good clinical practice
  - Mimic or modification of global clinical trial or paper-based regimens, due the poor efficacy of late-line agents intreating metastatic colorectal cancer.
  - For example, Lenvatinib , taxol, IP with anti-VEGF agents ....etc
- Dosage of Lonsurf from D1-5 8-12 to D 1-5 15-19
- Anti-VEGF for brain and ascites (IP/IV)control
- Lenvatinib +/- biochemotherapy or check points inhibitors
- BRAFi+/-Meki+/-biochemotherapy
- Biosimilar





## Note

\*Oxaliplatin may be given either over 2 hours, or may be infused over a shorter time at a rate of 1 mg/m<sup>2</sup>/minute. Leucovorin infusion should match infusion time of oxaliplatin. Cercek A, Park V, Yaeger RD, et al. Oxaliplatin can be safely infused at a rate of 1mg/m2/min. J Clin Oncol 33, 2015 (suppl; abstr e14665). \*\*Leucovorin 400 mg/m<sup>2</sup> is the equivalent of levoleucovorin 200 mg/m<sup>2</sup>.







- 1.Andre T, Quinaux E, Louvet C, et al: Phase III study comparing a semimonthly with a monthly regimen of fluorouracil and leucovorin as adjuvant treatment for stage II and III colon cancer patients: final results of GERCOR C96.1. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2007; 25:3732-3738
- 2.de Gramont A, Bosset JF, Milan C, et al: Randomized trial comparing monthly low-dose leucovorin and fluorouracil bolus with bimonthly high-dose leucovorin and fluorouracil bolus plus continuous infusion for advanced colorectal cancer: a French intergroup study. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 1997; 15:808-815
- 3.Ychou M, Raoul JL, Douillard JY, et al: A phase III randomised trial of LV5FU2 + irinotecan versus LV5FU2 alone in adjuvant high-risk colon cancer (FNCLCC Accord02/FFCD9802). Annals of oncology : official journal of the European Society for Medical Oncology / ESMO 2009; 20:674-680
- 4.Van Cutsem E, Twelves C, Cassidy J, et al: Oral capecitabine compared with intravenous fluorouracil plus leucovorin in patients with metastatic colorectal cancer: results of a large phase III study. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2001; 19:4097-4106
- 5.Wolmark N, Rockette H, Fisher B, et al: The benefit of leucovorin-modulated fluorouracil as postoperative adjuvant therapy for primary colon cancer: results from National Surgical Adjuvant Breast and Bowel Project protocol C-03. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 1993; 11:1879-1887
- 6.Andre T, Louvet C, Maindrault-Goebel F, et al: CPT-11 (irinotecan) addition to bimonthly, high-dose leucovorin and bolus and continuous-infusion 5-fluorouracil (FOLFIRI) for pretreated metastatic colorectal cancer. GERCOR. European journal of cancer 1999; 35:1343-1347





- 7.Jager E, Heike M, Bernhard H, et al: Weekly high-dose leucovorin versus low-dose leucovorin combined with fluorouracil in advanced colorectal cancer: results of a randomized multicenter trial. Study Group for Palliative Treatment of Metastatic Colorectal Cancer Study Protocol 1. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 1996; 14:2274-2279
- 8.Douillard JY, Cunningham D, Roth AD, et al: Irinotecan combined with fluorouracil compared with fluorouracil alone as first-line treatment for metastatic colorectal cancer: a multicentre randomised trial. Lancet 2000; 355:1041-1047
- 9.Douillard JY, Hoff PM, Skillings JR, et al: Multicenter phase III study of uracil/tegafur and oral leucovorin versus fluorouracil and leucovorin in patients with previously untreated metastatic colorectal cancer. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2002; 20:3605-3616
- 10.Cheeseman SL, Joel SP, Chester JD, et al: A 'modified de Gramont' regimen of fluorouracil, alone and with oxaliplatin, for advanced colorectal cancer. British journal of cancer 2002; 87:393-399
- 11.de Gramont A, Figer A, Seymour M, et al: Leucovorin and fluorouracil with or without oxaliplatin as first-line treatment in advanced colorectal cancer. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2000; 18:2938-2947
- 12.Maindrault-Goebel F, de Gramont A, Louvet C, et al: Evaluation of oxaliplatin dose intensity in bimonthly leucovorin and 48-hour 5-fluorouracil continuous infusion regimens (FOLFOX) in pretreated metastatic colorectal cancer. Oncology Multidisciplinary Research Group (GERCOR). Annals of oncology : official journal of the European Society for Medical Oncology / ESMO 2000; 11:1477-148313.
- 13.Cassidy J, Clarke S, Diaz-Rubio E, et al: XELOX vs FOLFOX-4 as first-line therapy for metastatic colorectal cancer: NO16966 updated results. British journal of cancer 2011; 105:58-64





- 14.Tournigand C, Cervantes A, Figer A, et al: OPTIMOX1: a randomized study of FOLFOX4 or FOLFOX7 with oxaliplatin in a stop-and-Go fashion in advanced colorectal cancer--a GERCOR study. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2006; 24:394-400
- 15.Emmanouilides C, Sfakiotaki G, Androulakis N, et al: Front-line bevacizumab in combination with oxaliplatin, leucovorin and 5-fluorouracil (FOLFOX) in patients with metastatic colorectal cancer: a multicenter phase II study. BMC cancer 2007; 7:91
- 16.Douillard JY, Siena S, Cassidy J, et al: Randomized, phase III trial of panitumumab with infusional fluorouracil, leucovorin, and oxaliplatin (FOLFOX4) versus FOLFOX4 alone as first-line treatment in patients with previously untreated metastatic colorectal cancer: the PRIME study. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2010; 28:4697-4705
- 17.CALGB/SWOG C80405: A phase III trial of FOLFIRI or FOLFOX with bevacizumab or cetuximab or both for untreated metastatic adenocarcinoma of the colon or rectum. Clinical advances in hematology & oncology : H&O 2006; 4:452-453
- 18.Matsuda C, Honda M, Tanaka C, et al: Multicenter randomized phase II clinical trial of oxaliplatin reintroduction as a third- or later-line therapy for metastatic colorectal cancer-biweekly versus standard triweekly XELOX (The ORION Study). International journal of clinical oncology 2015;
- 19.Saltz LB, Clarke S, Diaz-Rubio E, et al: Bevacizumab in combination with oxaliplatin-based chemotherapy as first-line therapy in metastatic colorectal cancer: a randomized phase III study. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2008; 26:2013-2019





- 20.Fuchs CS, Marshall J, Mitchell E, et al: Randomized, controlled trial of irinotecan plus infusional, bolus, or oral fluoropyrimidines in first-line treatment of metastatic colorectal cancer: results from the BICC-C Study. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2007; 25:4779-4786
- 21.Heinemann V, von Weikersthal LF, Decker T, et al: FOLFIRI plus cetuximab versus FOLFIRI plus bevacizumab as first-line treatment for patients with metastatic colorectal cancer (FIRE-3): a randomised, open-label, phase 3 trial. The Lancet. Oncology 2014; 15:1065-1075
- 22.Cunningham D, Humblet Y, Siena S, et al: Cetuximab monotherapy and cetuximab plus irinotecan in irinotecan-refractory metastatic colorectal cancer. The New England journal of medicine 2004; 351:337-345
- 23.Martin-Martorell P, Rosello S, Rodriguez-Braun E, et al: Biweekly cetuximab and irinotecan in advanced colorectal cancer patients progressing after at least one previous line of chemotherapy: results of a phase II single institution trial. British journal of cancer 2008; 99:455-458
- 24.Peeters M, Price TJ, Cervantes A, et al: Randomized phase III study of panitumumab with fluorouracil, leucovorin, and irinotecan (FOLFIRI) compared with FOLFIRI alone as second-line treatment in patients with metastatic colorectal cancer. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2010; 28:4706-4713
- 25.Van Cutsem E, Tabernero J, Lakomy R, et al: Addition of aflibercept to fluorouracil, leucovorin, and irinotecan improves survival in a phase III randomized trial in patients with metastatic colorectal cancer previously treated with an oxaliplatin-based regimen. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2012; 30:3499-3506
- 26.Tabernero J, Yoshino T, Cohn AL, et al: Ramucirumab versus placebo in combination with second-line FOLFIRI in patients with metastatic colorectal carcinoma that progressed during or after first-line therapy with bevacizumab, oxaliplatin, and a fluoropyrimidine (RAISE): a randomised, double-blind, multicentre, phase 3 study. The Lancet. Oncology 2015; 16:499-508





- 27.Bajetta E, Di Bartolomeo M, Mariani L, et al: Randomized multicenter Phase II trial of two different schedules of irinotecan combined with capecitabine as first-line treatment in metastatic colorectal carcinoma. Cancer 2004; 100:279-287
- 28.Skof E, Rebersek M, Hlebanja Z, et al: Capecitabine plus Irinotecan (XELIRI regimen) compared to 5-FU/LV plus Irinotecan (FOLFIRI regimen) as neoadjuvant treatment for patients with unresectable liver-only metastases of metastatic colorectal cancer: a randomised prospective phase II trial. BMC cancer 2009; 9:120
- 29.Garcia-Alfonso P, Munoz-Martin A, Mendez-Urena M, et al: Capecitabine in combination with irinotecan (XELIRI), administered as a 2-weekly schedule, as first-line chemotherapy for patients with metastatic colorectal cancer: a phase II study of the Spanish GOTI group. British journal of cancer 2009; 101:1039-104
- 30.Haller DG, Rothenberg ML, Wong AO, et al: Oxaliplatin plus irinotecan compared with irinotecan alone as second-line treatment after single-agent fluoropyrimidine therapy for metastatic colorectal carcinoma. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2008; 26:4544-4550
- 31.Falcone A, Ricci S, Brunetti I, et al: Phase III trial of infusional fluorouracil, leucovorin, oxaliplatin, and irinotecan (FOLFOXIRI) compared with infusional fluorouracil, leucovorin, and irinotecan (FOLFIRI) as first-line treatment for metastatic colorectal cancer: the Gruppo Oncologico Nord Ovest. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2007; 25:1670-1676
- 32.Chen HM, Lin JK, Chen WS, et al: Reduced-intensity FOLFOXIRI in Treating Refractory Metastatic Colorectal Cancer: A Pilot Study. American journal of clinical oncology 2014;
- 33.Cremolini C, Loupakis F, Antoniotti C, et al: FOLFOXIRI plus bevacizumab versus FOLFIRI plus bevacizumab as first-line treatment of patients with metastatic colorectal cancer: updated overall survival and molecular subgroup analyses of the open-label, phase 3 TRIBE study. The Lancet. Oncology 2015; 16:1306-1315





- 34.Cunningham D, Pyrhonen S, James RD, et al: Randomised trial of irinotecan plus supportive care versus supportive care alone after fluorouracil failure for patients with metastatic colorectal cancer. Lancet 1998; 352:1413-1418
- 35.Fuchs CS, Moore MR, Harker G, et al: Phase III comparison of two irinotecan dosing regimens in second-line therapy of metastatic colorectal cancer. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2003; 21:807-814
- 36.Van Cutsem E, Tejpar S, Vanbeckevoort D, et al: Intrapatient cetuximab dose escalation in metastatic colorectal cancer according to the grade of early skin reactions: the randomized EVEREST study. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2012; 30:2861-2868
- 37.Grothey A, Van Cutsem E, Sobrero A, et al: Regorafenib monotherapy for previously treated metastatic colorectal cancer (CORRECT): an international, multicentre, randomised, placebo-controlled, phase 3 trial. Lancet 2013; 381:303-312
- 38.Van Cutsem E, Peeters M, Siena S, et al: Open-label phase III trial of panitumumab plus best supportive care compared with best supportive care alone in patients with chemotherapy-refractory metastatic colorectal cancer. Journal of clinical oncology : official journal of the American Society of Clinical Oncology 2007; 25:1658-1664
- 39.Mayer RJ, Van Cutsem E, Falcone A, et al: Randomized trial of TAS-102 for refractory metastatic colorectal cancer. The New England journal of medicine 2015; 372:1909-1919
- 40.NCCN 2022 v1